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DIZAYN TEKNIK BORU VE ELEMANLARI SAN. VE TIC. A S.

(ATATURK MAH. ADNAN MENDERES CAD. NO:6 ESENYURT --ISTANBUL)

02.10.2019 /350139

542303,CAM ELYAF TAKVIYELI HDPE 100 BORU (4 KATLI SARIM), , DIZAYN HIBRIT TAKVIYELI
TERMOPLASTIK (RTP) BORU, 200mm . , 0.00 -

542303,GLASS FIBER REINFORCED HDPE 100 PIPE (4-LAYER WINDINGS),.DIZAYN HYBRID
REINFORCED THERMOPLASTIC (RTP) PIPE,200mm,,0,00 -

02.10.2019

02.10.2019 - 04.10.2019

Ilgili standardlar miiteakip sayfalarda verilmistir.

The standards were given in the next pages.
2

Deney, laboratuvarimiz imkanlariyla yapilamadigindan, firma laboratuvarinda firma
yetkilileriyle birlikte 22.08.2019 tarihinde yapilmustir.

Since the experiment could not be done with the facilities of our laboratory, it was carried
out in the laboratory of the firm together with the firm authorities at 22.08.2019.

Yukarida tamimlanan numune igin laboratuvarimizda yapilan muayene ve deneylerden elde edilen sonuglar miiteakip sayfalarda

verilmigtir.

The testing and /or measurement resulls are given on the following pages which are part of this report.
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Bu rapor, lmzﬁnya"\ld‘bbrh‘ﬁar/\ yazili izni olmadan kismen kopyalanip gogaltilamaz. imzasiz ve mithiirsiiz raporlar gegersizdir,
Bu rapor, sadece deneyi yapilan numune igin gegerlidir ve “Uriin Belgesi” yerine gegmez.

This test report shall not be reproduced other than in full except with the writien permission of the laboratory. Test reports without signature and seql are ngfvalid.

This test report represents only tested sample(s), and shall not be used as Product Certificate
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MUAYENE - DENEY SONUCLARI TEST RESULTS

Laboratuvarimiza gelmis bulunan Cam Elyaf Takviyeli HDPE 100 Boru (4 Katli Sarim) numuneleri, talep edilen
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muayene ve deneylere tabi tutulmus olup test sonuglari asagida verilmistir.

The Glass Fiber Reinforced HDPE 100 Pipe (4-Layer Windings) samples that sent to our laboratory have been

tested according to the following standards and following results have been obtained.

Ozellikler
Features

Bulunan Sonuglar
Results

1) Kisa Siireli Hidrolik Basinca Dayanim

(API 15S-ASTM D 1599, Metot B,

Cam elyaf takviyeli HDPE 100 Malzeme,

?200mm, t:15.8mm, ty:1.7mm, D:201mm, d:185mm,
sin 0:sin 55=0.819, Kapak tipi:Vidasiz kapak,
Numune sayisi:3, Deney sicakligi:23°C,

Deney tarihi:22.08.2019)

Resistance to Short-Time Hydraulic Pressure
(API 15S-ASTM D 1599, Method B,
Glass Fiber Reinforced HDPE 100 Material,
d200mm, t:15.8mm, t,:1.7mm, D:201mm, d:185mm,
sin 9:sin 55=0.819, Type of end closure: Free-end,
Number of specimens.3, Test temperature:23°C,
Date of test:22.08.2019)

1.Numune/ Ist Specimen:

Patlama basincl/ Bursting pressure: 83.76 bar
Patlama zamani/ Bursting time: 61 s./ 61 sec.
Hasar tipi/ Type of failure: Patlama/ Bursting

2.Numune/ 2nd Specimen:

Patlama basincy/ Bursting pressure: 84.36 bar
Patlama zamani/ Bursting time: 63 s./ 63 sec.
Hasar tipi/ Type of failure: Patlama/ Bursting

3.Numune/ 3rd Specimen:

Patlama basincy/ Bursting pressure: 93.48 bar
Patlama zamani/ Bursting time: 69 s./ 69 sec.
Hasar tipi/ Type of failure: Patlama/ Bursting

Ort. Cevresel Gerilme/ Average Hoop Stress: 579 MPa
(Hesaplama/ Calculation: ASTM D 3517 Ek/ Annex)

LAB-D-FR-36/22-07-2019-5

2/2




